
RC 390, black - B.D. 2018 <2018><AU><F5360R1>
FRAME

49962

Pos Part Number Description Additional Text Quantity

1 93503001300EB Frame orange 1.00

2 90503039000 FOOTREST BRACKET FRONT R/S 1.00

3 90503038000 FOOTREST BRACKET FRONT L/S 1.00

4 90103041033 footrest front right cpl. 0.00

5 90103040033 footrest front left cpl. 0.00

6 90503049000 FOOTREST BRACKET REAR R/S 1.00

7 90503048000 FOOTREST BRACKET REAR L/S 1.00

8 90103038001 footrest support holder, front 2.00

9 90104070000 chainguide 1.00

10 93303006000 Engine brace right 1.00

11 93303005000 Engine brace left250/390 1.00

12 90104066010 spacer chainguide 2.00

16 90103038002 FLANGED NUT M10X1.25 WS14 3.00

17 J025100926 HH COLLAR SCREW M10X1,25X92 2.00



18 J025102656 HH COLLAR SCREW M10X1,25X265 1.00

19 J027081053 HH COLLAR SCREW M8X105 SW12 1.00

20 J912080253 SOCKET HEAD SCREW M8X25 8.8 4.00

21 90111045050 CABLE BRACKET 1.00

22 90103032000 FLANGED BOLT M6X14 1.00

24 90503045000 BOLT FOR FOOTREST 4.00

25 90103042000 footrest return spring 2.00

26 J770009015 O-RING 9X1,5 4.00

27 90503048010 WASHER D=8,5 4.00

28 J094018250 PIN 25X1,8MM 4.00

29 90503098000 BOLT SOCKET M8X1.25XL 4.00

31 90503053000 LOCK PLATE LOWER 2.00

32 90503052000 LOCK PLATE UPPER 2.00

34 90503050000 RUBBER DAMPER FOR FOOTREST 2.00

35 J125080005 WASHER M8 4.00

36 90805090000 HEAT SHIELD 1.00

37 90103051033 footrest rear right cpl. 1.00

38 90103050033 footrest rear left cpl. 1.00

39 90103040001 PLAIN WASHER 6,4X12X1 2.00

40 J029060103S CAP SCREW M6X10 SS 2.00

41 90203008000 BOLT M10X135 1.00

42 90113025000 BRAKE HOSE GUIDE FRONT 1.00

43 90513046000 BRACKET HOSE CLAMP 2 1.00

44 90513045000 BRACKET HOSE CLAMP 1 1.00

45 J025060083 HH COLLAR SCREW M6X8 SW8 3.00

46 90503034000 BRACKET SIDECOVER 2.00

47 J025060103 HH COLLAR SCREW M6X10 SW10 4.00

48 J025101103 HH COLLAR SCREW M10X110 WS14 1.00

49 93505088000 BRACKET SILENCER MTG 1.00

50 J025080183 BOLT FLANGED M8X18 2.00

51 J125100009 Washer M10 1.00

52 93508041080 guard cat 1.00

53 J031060106 SCREW BUTTON HEAD-M5X0.8XL 8XB 2.00


